

## 8. BRANZ TYPE TEST SUMMARY

# BRANZ Type Test Summary

This is to certify that the specimen described below has been tested by BRANZ Ltd on behalf of

Kaynemaile Ltd.  
107 Nelson Street  
Petone 5012  
New Zealand

**Test standard:** ISO 9705:1993

**Specimen name:** Kaynemaile mesh

**Specimen description:** Kaynemaile flame-resistant polycarbonate seamless mesh.

**Orientation:** From the direction tested

**A full description of the test specimen and the test results are given in BRANZ Test Report:**

Fire Test FI 5394 – Test date 17 October 2013

**Regulatory authorities are advised to examine test reports before approving any product.**

**The test results were the basis for the following:**

| Building Code Document                    | Group Number Classification                                    |
|---|--|
| NZBC Verification Method C/VM2 Appendix A | 1-S<br>Smoke Production Rate not more than 5 m <sup>2</sup> /s |



This Laboratory is accredited by International Accreditation New Zealand (IANZ). The tests reported herein have been performed in accordance with the laboratory's scope of accreditation.



REPORT NUMBER:

**FI 5394**

ISSUE DATE:

**11 November 2013**

EXPIRY DATE:

**11 November 2018**

PAGE:

**14 of 21**

PCRC

PNW

THIS REPORT IS ONLY VALID WHEN A TYPE TEST SUMMARY APPEARS ON THE BRANZ LTD WEBSITE [WWW.BRANZ.CO.NZ](http://WWW.BRANZ.CO.NZ).  
EXTRACTS OR ABRIDGEMENTS OF THIS REPORT SHALL NOT BE PUBLISHED WITHOUT PERMISSION FROM BRANZ LTD.